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1 INFORMATION

1.1 Test Item

TEST REPORT
FCC Part 15E

Report no.: 389657-01-R0O1
FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505

Name Panasonic

Model KX-HNC500 (US Model)
KX-HNC505C (Canada Model)

FCC ID ACJ96NKX-HNC500

ISED ID 216A-KXHNC505

Serial number

Radiated Sample: 9KCFA000036 (MAC: 4C:38:4E:87:37:C C)

Conducted Sample: 9KCFA000037 (MAC: 4C:38:4E:87:37: AC)

Hardware identity and/or version

-

00

Software identity and/or version

o

.40

Frequency Ranges

U-NII 1: 5180 — 5240 MHz: 4 cha nnels
U-NII 2A : 5260 — 5320 MHz: 4 channels
U-NII 2C : 5500 — 5720 MHz: 12 channels
U-NII 3: 5745 — 5825 MHz: 5 channels

Operating Modes

B02.11a/n (HT20 only)

Type of Modulation

Digital (OFDM - Orthogonal frequ  ency-division multiplexing)

Conducted Output Power

5180 — 5240 MHz: 14.5 mW

5260 — 5320 MHz: 16.2 mW
5500 — 5720 MHz: 14.8 mW
5745 — 5825 MHz: 10.0 mW

Antenna Connector

None (Integral Antennas)

Number of Antennas

|

Antenna Diversity Supported

No

Smart Antennas Supported

No

TPC Supported

Not implemented, not required when EI  RP is below 500 mW

DFS Supported

Client Device without Radar Detection

Power Supply

IAC Adaptor: PNLV251 (120V ~60Hz, 350mA ; 5Vpc 1.8A)

Desktop Charger

N/A

Interfaces

None

Description of Test Item

The EUT is a Window Mounted Home Monitoring Camera with WiFi and Bluetooth LE.
The models KX-HNC500 and KX-HNC505C are identical.
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FCC Part 15E
N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

1.3 Normal test conditions
Temperature: 20-24°C
Relative humidity: 20-50 %
Normal test voltage: 120V 60 Hz

The values are the limit registered during the test period.

1.4 Test Engineer(s)

Frode Sveinsen

1.5 Description of modification for Modification Fi ling

Not applicable.

1.6 Family List Rational

Not Applicable.

1.7 Antenna Requirement
Is the antenna detachable? [ Yes X No
If detachable, is the antenna connector non-standard? [ Yes I No

Type of antenna connector: N/A, Integral Antenna

1.8 Worst-Case Configuration

Radiated Emissions and Power Line Conducted Emissions were performed with the EUT set to transmit at the channel
with the highest output power as worst-case scenario.

The worst case data rates were:

802.11a mode: 6 Mbps
802.11n HT20 mode: MCSO0

EUT Operating Modes

Description of operating modes Continuous TX, 5 GHz 20 MHz Mode
Additional information The EUT was transmitting continuously in test-mode during all measurements.
1.9 Comments

The measurements were done with the EUT powered by 120 V 60 Hz. It was checked that power variations between
85% and 115% did not have any influence on the measurements.

This report covers the 5 GHz WLAN part of the EUT, except DFS tests.
DFS tests, 2.4 GHz WLAN and Bluetooth LE are covered by separate reports.
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FCC Part 15E
N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

2 TEST REPORT SUMMARY

2.1 General

All measurements are tracable to national standards.

The tests were conducted for demonstrating compliance with FCC CFR 47 Part 15, paragraph 15.407 and ISED
RSS-247 Issue 2.

Tests were performed in accordance with ANSI C63.4-2014 and ANSI C63.10-2013.

Radiated tests were performed in a semi-anechoic chamber at measuring distances of 1m and 3m.

Xl New Submission Xl Production Unit
[] Class Il Permissive Change [] Pre-production Unit
NIl Equipment Code [] Family Listing

Nemko

THIS TEST REPORT APPLIES ONLY TO THE ITEM(S) AND CO NFIGURATIONS TESTED.
Deviations from, additions to, or exclusions from the test specifications are described in “Summary of Test Data”.

Nemko Group authorizes the above named entity to reproduce this report provided it is reproduced in its entirety and for use by the
entity’s employees only. Any reproduction of parts of this report requires approval in writing from Nemko Group.

Any use that a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of such third
parties. Nemko Group accepts no responsibility for damages suffered by any third party caused by decisions made or actions based on
this report.
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2.2 Test Summary

TEST REPORT

FCC Part 15E

Report no.: 389657-01-R0O1
FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505

Name of test FCC Part 15 RSS-247 Issue 2 Result
reference RSS-GEN Issue 5
reference
Supply Voltage Variations 15.31(e) 6.11 (RSS-GEN) Complies
Antenna Requirement 15.203 6.8 (RSS-GEN) Complies
Power Line Conducted Emission 15.107(a) 7.2 /8.8 (RSS-GEN) Complies
15.207(a)
Maximum Output Power 15.407(a) 6.2 Complies
Power Spectral Density 15.407(a) 6.2 Complies
Emission Bandwidth 15.407(a)(2) 6.2 Complies
Unwanted Emissions 15.407(b) 6.2 Complies
Discontinuation of Transmission 15.407(c) 6.3 N/T?
DTS Bandwidth 15.407(e) 6.2.4 Complies
Transmit Power Control 15.407(h) 6.2.3 N/A2
Dynamic Frequency Selection 15.407(h) 6.3 Complies 2
Radiated Emissions 15.205 7.3 (RSS-GEN) Complies
15.209 8.9 (RSS-GEN)

! See manufacturers declaration

2 Transmit Power Control is not required when Max EIRP is below 500 mW

3 The EUT is a Client Device without Radar Detection. This test is covered by Nemko Canada Test reports no. 392997-1TRFWL and

392997-2TRFWL

Revision history

Revision Date Comment Sign
00 2020-03-10 First edition FS
01 2020-04-03 Added information to PSD and Unwanted Emissons FS
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3 TEST RESULTS

3.1

FCC Part 15.207
ISED RSS-GEN Issue 5, Clause 7.2/ 8.8

Power Line Conducted Emissions

Measurement procedure: ANSI C63.4-2014 using 50

Test Results: Complies
Measurement Data: See attached plots

Highest measured value (L1 and N):

TEST REPORT

FCC Part 15E

Report no.: 389657-01-R0O1
FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505

MH/50 ohms LISN

Frequency QuasiPeak | Average Limit Margin Meas. Time Bandwidth Line Filter
(MHz) (dBuv) (dBuv) | (dBuv) (dB) (ms) (kHz)
0.480 28.87 46.34 17.47 1000 N OFF
0.484 34.20 56.27 22.07 1000 N OFF
Full Spectrum
80T
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60-\ CFR 47/FCC Pt 15 Class B QP
CFR 47|FCC Pt 15 Class B AV
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Freauency in Hz

AC Adaptor PNLV251, 120V 60 Hz
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FCC Part 15E
N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

3.2 Maximum Output Power, e.i.r.p.

FCC 15.407 (a)
ISED RSS-247, Issue 2, Clause 6.2
Measurement procedure: ANSI C63.10-2013 Clause 12. 3, method SA-1

Test Results: Complies

Measurement Data:

Ch. No. Nominal Maximum Conducted Output Power Calculated Maximum EIRP
Frequency (dBm) (dBm)
(MHz) 802.11a, 6 Mbps 802.11n, MCSO 802.11a, 6 Mbps 802.11n, MCSO
36 5180 11.6 11.0 9.6 9.0
40 5200 10.7 10.4 8.7 8.4
48 5240 11.2 10.6 9.2 8.6
52 5260 12.1 11.6 10.1 9.6
60 5280 12.1 11.6 10.1 9.6
64 5320 11.3 10.0 9.3 8.0
100 5500 11.7 11.4 9.7 9.4
116 5580 111 10.8 9.1 8.8
140 5700 8.6 8.2 6.6 6.2
144 5720 9.6 9.4 7.6 7.4
149 5745 10.0 9.8 8.0 7.8
157 5785 9.5 9.3 7.5 7.3
165 5825 9.0 8.9 7.0 6.9

EIRP values were calculated from Field Strength values using the method described in KDB 412172 DO1.

Manufacturer declared Antenna Gain is -2 dBi.

Limits for Indoor Device:

Frequency Band FCC 15.407(a) ISED RSS-247 Issue 2

5150 — 5250 MHz Less than 250 mW (24 dBm) for client device Less than the lesser of 200 mW e.i.r.p. or
Less than 1 W (30 dBm) for master device 10 + 10 logio B dBm e.i.r.p.

5250 — 5350 MHz Less than the lesser of 250 mW (24 dBm) or Less than the lesser of 250 mW or
11 + 10 logio B dBm 11 + 10 logio B dBm, and

5470 — 5725 MHz
Less than the lesser of 1 W e.i.r.p. or

17 + 10 logio B dBm e.i.r.p.

Devices with e.i.r.p. greater than 500 mW shall implement
TPC in order to have the capability to operate at least 6 dB
below the maximum permitted e.i.r.p. of 1 W

5725 — 5825 MHz Less than 1 Watt Less than 1 Watt

If Antenna Gain is more than 6 dBi the Power Limit is
reduced by the amount exceeding 6 dBi

If Antenna Gain is more than 6 dBi the Power Limit
is reduced by the amount exceeding 6 dBi

B is the 26dB emission bandwidth in MHz B is the 99% emission bandwidth in MHz
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3.3 Emission Bandwidth

Para. No.: 15.407(a)(2)

ISED RSS-247, Issue 2, Clause 6.2
Measurement procedure: ANSI C63.10-2013 Clause 6.9 .3 and 12.4.1

Test Results: Complies

Measurement Data:

TEST REPORT

FCC Part 15E

Report no.: 389657-01-R0O1

FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

Ch. No. Nominal Frequency (MHz) FCC 15.407
26dB Bandwidth, Measured Values (MHz)
802.11a 6Mbps 802.11n MCSO
36 5180 18.6 19.6
40 5200 18.6 19.5
48 5240 18.6 19.6
52 5260 18.7 19.6
60 5280 18.6 19.6
64 5320 18.7 19.6
100 5500 18.7 19.7
116 5580 18.6 19.6
140 5700 18.6 19.6
144 5720 18.7 19.6
Ch. No. Nominal Frequency (MHz) ISED Canada RSS-247
99% Bandwidth, Measured Values (MHz)
802.11a 6Mbps 802.11n MCSO

36 5180 16.3 17.6
40 5200 16.3 175
48 5240 16.3 17.6
52 5260 16.3 17.5
60 5280 16.3 17.5
64 5320 16.3 17.6
100 5500 16.3 175
116 5580 16.3 17.6
140 5700 16.3 17.6
144 5720 16.3 17.6
149 5745 16.3 17.6
157 5785 16.3 17.5
165 5825 16.3 17.5

Limit:

No requirements if all emissions are within the band-edges.
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FCC Part 15E

N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505
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FCC Part 15E

N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

Level in dBm

5180 5190 5200 5210 5220
Frequency in MHz

Emission Bandwidth B, 5200 MHz, 802.11a 6Mbps

Level in dBm

5180 5190 5200 5210 5220
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Emission Bandwidth B, 5200 MHz, 802.11n MCSO0
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TEST REPORT
FCC Part 15E

N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

Level in dBm

5220 5230 5240 5250 5260
Frequency in MHz

Emission Bandwidth B, 5240 MHz, 802.11a 6Mbps

Level in dBm
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Emission Bandwidth B, 5240 MHz, 802.11n MCSO
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FCC Part 15E

N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

Level in dBm
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Frequency in MHz

Emission Bandwidth B, 5260 MHz, 802.11a 6Mbps

Level in dBm
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Emission Bandwidth B, 5260 MHz, 802.11n MCSO0
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FCC Part 15E

N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

Level in dBm

5260 5270 5280 5290 5300
Frequency in MHz

Emission Bandwidth B, 5280 MHz, 802.11a 6Mbps

Level in dBm

5260 5270 5280 5290 5300
Frequency in MHz

Emission Bandwidth B, 5280 MHz, 802.11n MCSO
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FCC Part 15E

N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

Level in dBm
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Emission Bandwidth B, 5320 MHz, 802.11a 6Mbps

Level in dBm
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Emission Bandwidth B, 5320 MHz, 802.11n MCSO0
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FCC Part 15E

N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505
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FCC Part 15E

N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505
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Emission Bandwidth B, 5580 MHz, 802.11a 6Mbps
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FCC Part 15E

N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505
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N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505
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FCC Part 15E
Report no.: 389657-01-R0O1

FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505
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FCC Part 15E
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FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505
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FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505
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FCC Part 15E
Report no.: 389657-01-R0O1

Nem ko FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

Level in dBm
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99% Bandwidth, 5260 MHz, 802.11a 6Mbps
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IC: 216A-KXHNC505
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Report no.: 389657-01-R0O1
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IC: 216A-KXHNC505
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FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505
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Frequency in MHz

99% Bandwidth, 5500 MHz, 802.11n MCS0
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TEST REPORT
FCC Part 15E
Report no.: 389657-01-R0O1

Nem ko FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

Level in dBm

5560 5570 5580 5590 5600
Frequency in MHz

99% Bandwidth, 5580 MHz, 802.11a 6Mbps

T NWM

Level in dBm

i

5560 5570 5580 5590 5600
Frequency in MHz

99% Bandwidth, 5580 MHz, 802.11n MCS0
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TEST REPORT
FCC Part 15E
Report no.: 389657-01-R0O1

FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505

Level in dBm

5680 5690 5700
Frequency in MHz

99% Bandwidth, 5700 MHz, 802.11a 6Mbps

Level in dBm

i

5680 5690 5700
Frequency in MHz

99% Bandwidth, 5700 MHz, 802.11n MCS0
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TEST REPORT
FCC Part 15E
Report no.: 389657-01-R0O1

FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505

Level in dBm

5700 5710 5720
Frequency in MHz

99% Bandwidth, 5720 MHz, 802.11a 6Mbps

Level in dBm

i

5700 5710 5720
Frequency in MHz

99% Bandwidth, 5720 MHz, 802.11n MCS0
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TEST REPORT

FCC Part 15E
N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

-107

-207

-301

Level in dBm

-4071

50T

5725 5730 5740 5750 5760 5765
Frequency in MHz

99% Bandwidth B, 5745 MHz, 802.11a 6Mbps

0__

o et RS I

-207

-307

Level in dBm

-407

-50T

17.600 MHz

5725 5730 5740 5750 5760 5765
Frequency in MHz

99% Bandwidth B, 5745 MHz, 802.11n MCSO
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TEST REPORT

FCC Part 15E
N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

0__

_10:_ f\/v“‘/v“"“"’\f’\”""‘/"\w/\

-207

-307

Level in dBm

-401

-50T

16.300 MHz

5765 5770 5780 5790 5800 5805
Frequency in MHz

99% Bandwidth B, 5785 MHz, 802.11a 6Mbps

0__

_10:_ WW“"WV\«

-207

-307

Level in dBm

-407

-50T

5765 5770 5780 5790 5800 5805
Frequency in MHz

99% Bandwidth B, 5785 MHz, 802.11n MCSO
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TEST REPORT

FCC Part 15E
N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

0__

-101

-207

-307

Level in dBm

-401

-50T

5805 5810 5820 5830 5840 5845
Frequency in MHz

99% Bandwidth B, 5825 MHz, 802.11a 6Mbps

0__

_10:— MWMW

-207

-307

Level in dBm

-407

-50T

17.500 MHZ

5805 5810 5820 5830 5840 5845
Frequency in MHz

99% Bandwidth B, 5825 MHz, 802.11n MCSO
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TEST REPORT
FCC Part 15E
Report no.: 389657-01-R0O1

FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505

@mko

3.4 DTS Bandwidth

Para. No.: 15.407(e)
ISED RSS-247, Issue 2, Clause 6.2.4
Measurement procedure: ANSI C63.10-2013 Clause 11.8, Option 1

Test Results: Complies

Measurement Data:

Ch. No. Nominal Frequency DTS Bandwidth
(MHz) Measured Values (MHz)
802.11a 6Mbps 802.11n MCSO
149 5745 16.5 17.7
157 5785 16.5 17.7
165 5825 16.5 17.7

Limit:
Within the 5.725-5.85 GHz band, the minimum 6 dB bandwidth of U-NII devices shall be at least 500 kHz.
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TEST REPORT
FCC Part 15E

N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

1ok WWWWMWW

Level in dBm

16.500 MHZ

5725 5730 5740 5750 5760 5765
Frequency in MHz

DTS Bandwidth, 5745 MHz, 802.11a 6Mbps

o__

-10T

-207

-307

Level in dBm

-407

-50T

17.700 MHZ

5725 5730 5740 5750 5760 5765
Frequency in MHz

DTS Bandwidth, 5745 MHz, 802.11n MCS0
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TEST REPORT
FCC Part 15E
Report no.: 389657-01-R0O1

FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505

Level in dBm

WWMNUW“W‘WWM

16.500 MHZ

5765 5770 5780 5790 5800 5805
Frequency in MHz
DTS Bandwidth, 5785 MHz, 802.11a 6Mbps
o__
=
m
©
£
o
>
Q
-
} } } } } } |
5765 5770 5780 5790 5800 5805
Frequency in MHz

DTS Bandwidth, 5785 MHz, 802.11n MCS0
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TEST REPORT
FCC Part 15E

Report no.: 389657-01-R0O1
FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505

Level in dBm

MWW“W

16.500 MHz

5805 5810 5820 5830 5840 5845
Frequency in MHz
DTS Bandwidth, 5825 MHz, 802.11a 6Mbps
0__
=
m
©
£
o
>
Q
-
} } } } } } |
5805 5810 5820 5830 5840 5845
Frequency in MHz

DTS Bandwidth, 5825 MHz, 802.11n MCS0
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3.5 Peak Power Spectral Density

FCC 15.407(a)

ISED RSS-247, Issue 2, Clause 6.2

Measurement procedure: ANSI C63.10-2013 Clause 12. 5

Test Results: Complies

Measurement Data:

TEST REPORT

FCC Part 15E

Report no.: 389657-01-R0O1
FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505

Ch. No. Nominal Frequency Peak PSD
(MHz) Measured Value (dBm/MHz)
802.11a 6Mbps 802.11n MCSO
36 5180 -1.0 0.6
40 5200 -1.1 0.3
48 5240 -0.6 0.7
52 5260 0.3 1.6
56 5280 0.3 1.7
64 5320 -1.1 0.0
100 5500 0.3 1.4
116 5580 -0.3 0.7
140 5700 -2.7 -1.7
144 5720 -2.0 -1.0
Ch. No. Nominal Frequency Peak PSD
(MHz) Measured Value (dBm/500kHz)
802.11a 6Mbps 802.11n MCSO
149 5745 -4.6 -2.5
157 5785 4.7 -2.6
165 5825 -5.4 -34

Antenna Gain is less than 6 dBi for all frequencies above.

Limits:

Frequency Band

FCC 15.407(a)

RSS-247, Issue 2

5150 — 5250 MHz

Less than 17 dBm/MHz for master device
Less than 11 dBm/MHz for client device

Less than 10 dBm/MHz e.i.r.p.
(only indoor allowed)

5250 — 5350 MHz

Less than 11 dBm/MHz

Less than 11 dBm/MHz

5470 — 5725 MHz

Less than 11 dBm/MHz

Less than 11 dBm/MHz

5725 — 5825 MHz

Less than 30 dBm/500kHz

Less than 30 dBm/500kHz

If Antenna Gain is more than 6 dBi the limit above is
reduced by the amount exceeding 6 dBi
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TEST REPORT
FCC Part 15E
Report no.: 389657-01-R0O1

FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505

Level in dBm

5170 5175 5180 5185 5190
Frequency in MHz
Limit Sum Level L 2 PSD
Power Spectral Density, 5180 MHz, 802.11a - 6Mbps
25T
20T
10T
=
m pu .
©
£
©
>
Q
-
; ; ; ; ; ; ; i
5170 5175 5180 5185 5190
Frequency in MHz
Limit Sum Level L 2 PSD

Power Spectral Density, 5180 MHz, 802.11n — MCSO
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TEST REPORT

FCC Part 15E

Report no.: 389657-01-R0O1
FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505

Level in dBm

5190 5195 5200 5205 5210
Frequency in MHz
Limit Sum Level L 2 PSD
Power Spectral Density, 5200 MHz, 802.11a - 6Mbps
251
20T
10T
£
m pu .
©
£
©
>
()
-
; ; ; ; ; ; |
5190 5195 5200 5205 5210
Frequency in MHz
Limit Sum Level L 2 PSD

Power Spectral Density, 5200 MHz, 802.11n — MCSO

Nemko Norway, Instituttveien 6, Kjeller, Norway

Page 39 (101)



TEST REPORT

FCC Part 15E

Report no.: 389657-01-R0O1
FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505

)
3
(@)

N

Level in dBm

5230 5235 5240 5245 5250
Frequency in MHz

Sum Level L 2 PSD

Limit

Power Spectral Density, 5240 MHz, 802.11a - 6Mbps

25T

20T

10T
£
m .
©
£ ot —
(0]
>
3 1
-

-10T

-207

f f f f f f f |
5230 5235 5240 5245 5250
Frequency in MHz
Limit Sum Level L 2 PSD

Power Spectral Density, 5240 MHz, 802.11n — MCSO
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TEST REPORT

FCC Part 15E

Report no.: 389657-01-R0O1
FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505

1571
101+
S
=
ua)
©
£
o
>
[J]
-
; ; ; ; ; ; ; i
5250 5255 5260 5265 5270
Frequency in MHz
Limit Sum Level L 2 PSD

Power Spectral Density, 5260 MHz, 802.11a - 6Mbps

Level in dBm

5250 5255 5260 5265 5270
Frequency in MHz
Limit Sum Level L 2 PSD

Power Spectral Density, 5260 MHz, 802.11n — MCSO
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TEST REPORT

FCC Part 15E

Report no.: 389657-01-R0O1
FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505

1571
101
»
=
ua)
©
£
©
>
[J]
-
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5270 5275 5280 5285 5290
Frequency in MHz
Limit Sum Level L 2 PSD
Power Spectral Density, 5280 MHz, 802.11a - 6Mbps
251
20T
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5270 5275 5280 5285 5290
Frequency in MHz

Sum Level L 2 PSD

Limit

Power Spectral Density, 5280 MHz, 802.11n — MCSO
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TEST REPORT

FCC Part 15E

Report no.: 389657-01-R0O1
FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505

D
3
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N

15717
101+
—
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m
©
=
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-
f f f f f f f |
5310 5315 5320 5325 5330
Frequency in MHz

Sum Level L 2 PSD

Limit

Power Spectral Density, 5320 MHz, 802.11a - 6Mbps

Level in dBm

5310 5315 5320 5325 5330
Frequency in MHz

Sum Level L 2 PSD

Limit

Power Spectral Density, 5320 MHz, 802.11n — MCSO
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TEST REPORT
FCC Part 15E
Report no.: 389657-01-R0O1

FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505

1571
10+
4
£
03]
©
£
©
>
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-
; ; ; ; ; ; ; |
5490 5495 5500 5505 5510
Frequency in MHz
Limit Sum Level L 2 PSD
Power Spectral Density, 5500 MHz, 802.11a - 6Mbps
251
20T
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£
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5490 5495 5500 5505 5510
Frequency in MHz
Limit Sum Level L 2 PSD

Power Spectral Density, 5500 MHz, 802.11n — MCSO
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TEST REPORT
FCC Part 15E
Report no.: 389657-01-R0O1

FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505

)
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N

1571
101+
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=
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[J]
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5570 5575 5580 5585 5590
Frequency in MHz
Limit Sum Level L 2 PSD

Power Spectral Density, 5580 MHz, 802.11a - 6Mbps

Level in dBm

5570 5575 5580 5585 5590
Frequency in MHz

Sum Level L 2 PSD

Limit

Power Spectral Density, 5580 MHz, 802.11n — MCSO
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TEST REPORT

FCC Part 15E

Report no.: 389657-01-R0O1
FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505
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N

1571
10T
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f f f f f f f |
5690 5695 5700 5705 5710
Frequency in MHz

Sum Level L 2 PSD

Limit

Power Spectral Density, 5700 MHz, 802.11a - 6Mbps

Level in dBm

-10T

-207

5690 5695 5700 5705 5710
Frequency in MHz

Limit Sum Level L 2 PSD

Power Spectral Density, 5700 MHz, 802.11n — MCSO
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TEST REPORT

FCC Part 15E

Report no.: 389657-01-R0O1
FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505

Level in dBm

5710 5715 5720 5725 5730
Frequency in MHz
Limit Sum Level L 2 PSD
Power Spectral Density, 5720 MHz, 802.11a - 6Mbps

251

20T

101
£
m -+
©
£ ot
()
>
3 1
-

-10T

-207

f f f f f f f |
5710 5715 5720 5725 5730
Frequency in MHz
Limit Sum Level L g PSD

Power Spectral Density, 5720 MHz, 802.11n — MCSO
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TEST REPORT
FCC Part 15E
Report no.: 389657-01-R0O1

FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505

Level in dBm

5740 5745 5750 5755
Frequency in MHz
Limit Sum Level L 2 PSD

Power Spectral Density, 5745 MHz, 802.11a - 6Mbps

Level in dBm

5735 5740 5745 5750 5755
Frequency in MHz
Limit Sum Level L 2 PSD

Power Spectral Density, 5745 MHz, 802.11n — MCSO
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TEST REPORT
FCC Part 15E
Report no.: 389657-01-R0O1

FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505

35T

30

20T
I 10T
m pu .
©
£
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>
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-

; ; ; ; ; ; ; i
5775 5780 5785 5790 5795
Frequency in MHz
Limit Sum Level L 2 PSD

Power Spectral Density, 5785 MHz, 802.11a - 6Mbps

Level in dBm

5775 5780 5785 5790 5795
Frequency in MHz
Limit Sum Level L 2 PSD

Power Spectral Density, 5785 MHz, 802.11n — MCSO
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TEST REPORT
FCC Part 15E
Report no.: 389657-01-R0O1

FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505

Level in dBm

5815 5820 5825
Frequency in MHz

Sum Level L 2 PSD

Limit

Power Spectral Density, 5825 MHz, 802.11a - 6Mbps

Level in dBm

5815 5820 5825

Frequency in MHz

Limit Sum Level L 2 PSD

Power Spectral Density, 5825 MHz, 802.11n — MCSO
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3.6 Unwanted Emissions

FCC 15.407 (b)

ISED RSS-247, Issue 2, clause 6.2
Measurement procedure: ANSI C63.10-2013 Clause 12. 7

Test Results: Complies

Measurement Data:

Band Edge Emissions:

TEST REPORT

FCC Part 15E

Report no.: 389657-01-R0O1
FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505

Ch. No. Carrier Band Edge Measured Values
Frequency Frequency (dBm/MHz e.i.r.p.)
(MHz) (MHz) 802.11a, 6Mbps 802.11n, MCSO
36 5180 5150 -46.3 -46.5
64 5320 5350 -48.6 -49.3
100 5500 5470 -47.3 -46.0
140 5700 5725 -46.9 -45.7
149 5745 5650 <-50 <-50
149 5745 5700 <-45 <-45
165 5825 5875 <-45 <-45
165 5825 5925 <-50 <-50

All measurements above: RBW =1 MHz, VBW = 3 MHz, Detector = Peak

The measurement was performed conducted at the antenna connector.

The tested equipment is for indoor use only, no band-edge requirements apply at 5250 MHz.

Limits:

Operating Frequency band

Limit for Emissions Outside Operating Frequency Ban d

5150 — 5250 MHz

-27 dBm/MHz e.i.r.p.

5250 — 5350 MHz

-27 dBm/MHz e.i.r.p.

5470 — 5725 MHz

-27 dBm/MHz e.i.r.p.

5725 — 5825 MHz

See FCC 15.407(b)(4)(i) or 15.407(b)(4)(ii)

Devices operating in the 5.25-5.35 GHz band that generate emissions in the 5.15-5.25 GHz band must meet all applicable technical requirements for
operation in the 5.15-5.25 GHz band (including indoor use) or alternatively meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5.15-5.25 GHz

band.
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TEST REPORT
FCC Part 15E

N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

Level in dBm

4500 4600 4800 5000 5200 5350
Frequency in MHz

Limit Sum Level X Fail

Unwanted Emissions, Band Edge, 5150 MHz, Ch036, 802.1 1a 6Mbps

-10T

-20T

-30T

-40t

-50T

Level in dBm

L T4 i r——t SR

4500 4600 4800 5000 5200 5350
Frequency in MHz

Limit Sum Level X Fail

Unwanted Emissions, Band Edge, 5150 MHz, Ch036, 802.1 1n MCSO0
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Level in dBm

TEST REPORT
FCC Part 15E
Report no.: 389657-01-R0O1

FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505

Limit

Sum Level

5300 5350 5400 5460
Frequency in MHz

X Fail

Unwanted Emissions, Band Edge, 5350 MHz, Ch064, 802.1 1a 6Mbps

Level in dBm

Limit

Sum Level

5300 5350 5400 5460
Frequency in MHz

X Fail

Unwanted Emissions, Band Edge, 5350 MHz, Ch064, 802.1 1n MCSO0
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Level in dBm

TEST REPORT
FCC Part 15E
Report no.: 389657-01-R0O1

FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505

5350 5400 5450 5500 5550 5600 5650 5700 5725
Frequency in MHz
Limit —— Sum Level X Fail
Unwanted Emissions, Band Edge, 5470 MHz, Ch100, 802.1 1a 6Mbps
IS
s}
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>
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-
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5350 5400 5450 5500 5550 5600 5650 5700 5725
Frequency in MHz
Limit —— Sum Level X Fail

Unwanted Emissions, Band Edge, 5470 MHz, Ch100, 802.1 1n MCSO0
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TEST REPORT

FCC Part 15E

Report no.: 389657-01-R0O1
FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505

ST "
O__

-10T

20t

-30T

Level in dBm

-401

-50T

5.47 5.6 6.2

Frequency in GHz

Limit Sum Level X Fail

Unwanted Emissions, Band Edge, 5725 MHz, Ch140, 802.1 1a 6Mbps

5__
O__

-10T

20t

-30T

Level in dBm

-401

-50T

"
TR T

W [P o Y

5.47 5.6 6.2

Frequency in GHz

Limit Sum Level X Fail

Unwanted Emissions, Band Edge, 5725 MHz, Ch140, 802.1 1n MCSO
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Level in dBm

TEST REPORT

FCC Part 15E

Report no.: 389657-01-R0O1
FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505

5350 5400 5500

Limit —— Sum Level

5600 5700 5800 5850
Frequency in MHz

X Fail

Unwanted Emissions, Band Edge, 5725 MHz, Ch149, 802.1 1a 6Mbps

Level in dBm

5350 5400 5500

Limit —— Sum Level

5600 5700 5800 5850
Frequency in MHz

X Fail

Unwanted Emissions, Band Edge, 5725 MHz, Ch149, 802.1 1n MCSO0
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TEST REPORT
FCC Part 15E
Report no.: 389657-01-R0O1

FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505

Level in dBm

U STV e IR YW AT PR P | -
———t——t—t——t+——t——+——+——+——+——+——+—+——+—+——+—+—+—+—+
5.725 5.8 5.9 6 6.1 6.2 6.3 6.4 6.5 6.6 6.7 6.8 6.85
Frequency in GHz
Limit Sum Level X Fail
Unwanted Emissions, Band Edge, 5825 MHz, Ch165, 802.1 1a 6Mbps
30T
20T
IS
os)
©
£
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-
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t t t t t t t t t t t t t t t t t t t t i
5725 5.8 5.9 6 6.1 6.2 6.3 6.4 6.5 6.6 6.7 6.8 6.85
Frequency in GHz
Limit Sum Level X Fail

Unwanted Emissions, Band Edge, 5825 MHz, Ch165, 802.1 1n MCSO,
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TEST REPORT

FCC Part 15E

Ne m ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

3.7 Restricted Bands of operation

Restricted Bands of operation for FCC and ISED are defined in FCC Part 15.205 and ISED RSS-GEN, Issue 5 clause 8.10.

Generally, no fundamentals are allowed in the restricted bands and all emissions must comply with the limits in FCC 15.209 or
RSS-GEN, Issue 5, clause 8.9.

FCC (MHz) ISED (MHz) FCC (GHz) ISED (GHz)
0.090-0.110 2:2?1-.143‘71 0.96-1.427
0.495-0.505 1.435-1.6265

2.1735-2.1905 1.6455-1.6465
3.020-3.026 1.660-1.710
4.125-4.128 1.7188-1.7222
4.17725-4.17775 2.2:2.3
4.20725-4.20775 2.31-2.39
5.677-5.683 2.4835-2.5
6.215-6.218 2.69-2.9 2.655-2.9
6.26775-6.26825 3.26-3.267
6.31175-6.31225 3.332-3.339
8.291-8.294 3.3458-3.358
8.362-8.366 3.6-4.4 3.5-4.4
8.37625-8.38675 45515
8.41425-8.41475 5.35-5.46
12.29-12.293 7.25-7.75
12.51975-12.52025 8.025-8.5
12.57675-12.57725 9.0-9.2
13.36-13.41 9.3-9.5
16.42-16.423 10.6-12.7
16.69475-16.69525 13.25-13.4
16.80425-16.80475 14.47-14.5
25.5-25.67 15.35-16.2
37.5-38.25 17.7-21.4
73-74.6 22.01-23.12
74.8-75.2 23.6-24.0
132'31_2;13'34 108-138 31.2-31.8
149.9-150.05 36.43-36.5

156.52475-156.52525 Above 38.6

156.7-156.9
162.0125-167.17
167.72-173.2
240-285
322-335.4
399.9-410
608-614

Frequencies in Bold text are specific for FCC or ISED, all other frequencies are common.
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@mko

TEST REPORT

FCC Part 15E

Report no.: 389657-01-R0O1
FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505

3.8 Radiated Emissions, 30 — 1000 MHz

FCC 15.205, 15.209, 15.407
ISED RSS-GEN, Issue 5, Clause 8.9
Measurement procedure: ANSI C63.10-2013 Clause 12. 7

Test Results: Complies

Measurement Data:
Detector: Peak
Measuring distance 3 m

Tested in test mode with EUT transmitting

Measured Frequency Modulation Measured Emission Limit Margin
(MHz) (dBuV/m) (dBuV/m) (dB)
30-88 802.11a 6Mbps <30 40.0 > 10
88 — 216 802.11a 6Mbps <295 43.5 > 14
216 — 960 802.11a 6Mbps <31 46.0 >15
960 — 1000 802.11a 6Mbps <30 54.0 > 24
See attached plots.
Requirements/Limit
FCC Part 15.209 @ frequencies defined in §15.205
ISED RSS-GEN Issue 5, Clause 8.9 @ frequencies defined i n clause 8.10
Radiated emission limit @3 meters
Frequency (MHz) Quasi Peak (uV/m) Quasi Peak (dBpV/m)
30-88 100 40.0
88 — 216 150 43.5
216 — 960 200 46.0
960 — 1000 500 54.0
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TEST REPORT

FCC Part 15E
N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

Ref Level 80.00 dBuv/m & RBW 100 kHz
& ALt 10 dB  SWT 9.7 me  VBW 300 kHz Mode Auto Sweep
TOF "JB3FCC"

1 Frequency Sweep
Limit Chegk PASS M1[1]|30.22 dBpY/m

Line FCC 15 209 PASS 644,490 MHz

O dBpvim

60 dBpv m

50 dBpv/m

Fif e

m i

20 dBpvig M W iy U\Mvwwuw o

10 /m
30.0 MHz 1251 pts 97.0 MHz/ 1.0 GHz
veasuring...  [|HIHRRRER 4 041%22250?3]

Radiated Emissions, 30 -1000 MHz, 802.11a 6Mbps, EU TV, VP

Ref Level 80.00 dBut/m @ RBW 100 kHz
& ALt 10 dB  SWT 9.7 me  VBW 300 kHz Mode Auto Sweep
TOF "JB3FCC"

1 Frequency Sweep
Limit Chetk PASS M1[1]|27.49 dBpV/m

Line FCC [L5 209 PASS 100.170 MHz

70 dBpY/m

60 dBpv m

&0 dBpv/m

i e

30 dBpY /m—Ha

A A WMMMWMWMWWWWWW

10hdBpY AT
30.0 MH=z 1251 pts 97.0 MHz/ 1.0 GHz
measuring... NNNNNNNEN W 04022070

Radiated Emissions, 30 -1000 MHz, 802.11a 6Mbps, EU TV, HP

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 60 (101)



TEST REPORT

FCC Part 15E
N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

Ref Level 80.00 dBuv/m & RBW 100 kHz
& ALt 10 dB  SWT 9.7 me  VBW 300 kHz Mode Auto Sweep
TOF "JB3FCC"

1 Frequency Sweep
Limit Chegk PASS M1[1]|30.01 dBpY/m
Line FCC 15 209 PASS 552.220 MHz

O dBpvim

60 dBpv m

50 dBpv/m

Fif e

o MM

¥ Mﬂﬂw AW[V\MW | WHW " .mwﬁ%\ M

10 "/

30.0 MHz 1251 pts 97.0 MHz/ 1.0 GHz
veasuring...  [|IHRREER 4 041%242‘5']?3

Radiated Emissions, 30 -1000 MHz, 802.11n MCSO0, EUT V, VP

Ref Level 80.00 dBut/m @ RBW 100 kHz
& ALt 10 dB  SWT 9.7 me  VBW 300 kHz Mode Auto Sweep
TOF "JB3FCC"

1 Frequency Sweep
Limit Chetk PASS M1[1][27.25 dBpV/m
Line FCC 15 209 PASS 100.170 MHz

70 dBpY/m

60 dBpv m

&0 dBpv/m

i e

30 dBpv /-

20 dauvzmﬂ A A i lmmwwwmww

VT, d po ™ T

30.0 MHz 1251 pts 97.0 MHz/ 1.0GH=
weasuring... NNNNNNNEN e 04022020

10:42:52

Radiated Emissions, 30 -1000 MHz, 802.11n MCSO, EUT V, HP
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TEST REPORT

FCC Part 15E

Report no.: 389657-01-R0O1
FCC ID: ACJ96NKX-HNC500

@mko

IC: 216A

Ref Level 80.00 dBuv/m

@ RBW 100 kHz

-KXHNC505

& ALt 10 dB  SWT 1.08 ms VBW 300 kHz Mode Auto Sweep
TOF "JB3FCC"
1 Frequency Sweep
Limit Chekk PASS M1[1] [29.48 dBpv/m
Line FCC L5 209 PASS 97.1030 MHz
M2[1] |28.85 dBpv/m
0 dRy/m 99,3410 MHZ
60 dBpv m
50 dBpv/m
i i 5 hm
M1 Mz
30 depv/m - - M
20 dBy/m /MM ““HUW v\\“\ AL gt
MVM/W hvwﬂwvw Jk
65.0 MHz 1001 pts 5.0 MHz/ 115.0 MHz
mMeasuring... [ HNEREEEE AXI- 041012428”%3
Radiated Emissions, 65 -115 MHz, 802.11a 6Mbps, EUT V, VP

Ref Level 80.00 dBut/m

® RBW 100 kHz

& ALt 10 dB  SWT 1.08 ms VBW 300 kHz Mode Auto Sweep
TOF "JB3FCC"
1 Frequency Sweep
Limit Chegk PASS M1[1] [27.76 dBp¥/m
Line FCC 15 209 PASS 99.5400 MHz
M2[1] [19.25 dBp¥/m
70 dBpy/m 87.4030 MHz
60 dBpv m
&0 dBpv/m
i o m
30 dBpv/m M}l
. m “/'/\/f"‘/' W\/\m
20 dBpv/m
10 depv/m Iy .
R L"J
65.0 MHz 1001 pts 5.0 MHz/ 115.0 MHz
measuring...  EENNENEEN we 01077020

Radiated Emissions, 65 -115 MHz, 802.11a 6Mbps, EUT V, HP
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TEST REPORT

FCC Part 15E

Ne m ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

3.9 Radiated Emissions, 1 — 40 GHz

FCC 15.205, 15.209, 15.407
ISED RSS-GEN, Issue 5, Clause 8.9
Measurement procedure: ANSI C63.10-2013 Clause 12. 7

Test Results: Complies

Measurement Data:

Measuring distance: 3m (1 - 18 GHz)
1m (18 - 40 GHz)

Detector: Peak

Peak Detector, RBW=1 MHz

Carrier freq. (MHz) Measured Modulation Measured Limit Margin
Frequency Emission (dBuV/m) (dBuV/m) (dB)
(GHz)
5180 5150 802.11a 6Mbps 56.6 74
5180 5150 802.11n MCSO 57.9 74
5320 5350 802.11a 6Mbps 55.9 74
5320 5350 802.11n MCSO 59.3 74
5500 5460 802.11a 6Mbps 61.2 74
5500 5460 802.11n MCSO 63.2 74
Any Any Any <54 74

Band Edge values with Peak Detector are reported in clause 2.8

Average Detector, RBW=1 MHz

Carrier freq. (MHz) Measured Modulation Measured Limit Margin
Frequency Emission (dBuV/m) (dBuV/m) (dB)
(GHz)
5180 5150 802.11a 6Mbps 41.4 54
5180 5150 802.11n MCSO 41.8 54
5320 5350 802.11a 6Mbps 41.4 54
5320 5350 802.11n MCSO 41.4 54
5500 5460 802.11a 6Mbps 40.2 54
5500 5460 802.11n MCSO 41.2 54

Measured results are for 802.11a 6Mbps and 802.11n MCSO, it was checked that other modulations and/or bitrates did not produce
higher emissions.

A High Pass Filter was used for measurements from 6.5 to 18 GHz.
Only harmonics that fall in the restricted bands (ref. §15.205) have been measured.
Antenna factor, amplifier gain and cable loss are included in Spectrum Analyzer “Transducer factor”.

See attached plots.

Requirements/Limit

FCC Part 15.209 @ frequencies defined in §15.205
ISED RSS-GEN lIssue 5, Clause 8.9 @ frequencies defined i n clause 8.10
Radiated emission limit @3 meters
Frequency Average Detector (dBuV/m) Peak Detector (dBuV/m)
1-40 GHz 54.0 74.0
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TEST REPORT

FCC Part 15E
N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

[-]
Ref Level 117.00 dBuv/m ® RBW 1 MHz

& ALt 20dB8 SWT 1.01 ms VBW 3 MHz Mode Sweep
TOF "3117FCC"
1P

1 Frequency Sweep &
D2[1] -47.02 dB

110 dBpy/m -Z28.6700 MHz
M1 M1[1] 103.64 dBpV/m

f_”m,‘\ 5.1784700 GHz

100 depv/m / \

90 dBpv m

80 dBpv/m /\/\/

FCC 15 407 PK

70 dBpY m
FCC 1t 407 pr2 /J

60 dBpv/m
D \/'u[

40 dBpv/m

30 dBpv/m

20 dBpv/m

CF 5.15 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
veasuring...  [|IHRREER 4 310091320053

Band Edge, 5150 MHz, Ch036, 802.11a 6Mbps, EUT V (M ax: HP), Peak

]

SGL

Ref Level 117.00 dBpvy/m & RBW 1 MHz
& Att 20dB  SWT 1.01 ms WBW 3 MHz Mode Sweep Count 1000/1000
TOF "3117FCC"
1 Frequency Sweep
Limit Chegk PASS
Line FCC 15 407 AY PASS
110 depv/m o
95.57 dBpv/m

5.1787700 GHZ|

100 dBpy/m
A S
90 dBpY/m / \
80 dBpv/m / \

70 dBpv/m /

60 dBpY/m

FCC 15 407 Av /
50 dBpv/m //
|

40 dBpv/m

D U0V N VO P By |

30 dBpY/m

20 dBpv/m

CF 5.15 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz

_ 31.01.2020
Ready LT ETIET

Band Edge, 5150 MHz, Ch036, 802.11a 6Mbps, EUT V (M ax: HP), Average
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TEST REPORT

FCC Part 15E

N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

]

Ref Level 117.00 dBuv/m ® RBW 1 MHz
& ALt 20dB8 SWT 1.01 ms VBW 3 MHz Mode Sweep

TOF "3117FCC"
1 Frequency Sweep iP &
M2[1] |57.93 dBpV/m
110 deyv/m 5.1480000 GHz
1 MI1[1] 103.33 dBuv¥/m

/_/,,_1\ 5.1779700 GHz

100 depv/m / \

90 dBpv m

80 dBpv/m

Fcc 15 407 P /\
70 dBpY m
FcC 15 407 PRz /
12
60 dBpv/m W‘f
e W

S0 dBpY/m

b b ol A s\ ot - i Pnob

40 dBpv/m

30 dBpv/m

20 dBpv/m

CF 5,15 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
veasuring...  [|HIHRRRER 4 31!]”9132&!0%3

Band Edge, 5150 MHz, Ch036, 802.11n MCSO, EUT V (Ma x: HP), Peak

]

Ref Level 117.00 dBpvy/m = RBW 1 MHz SGL
& Att 20dB  SWT 1.01 ms WBW 3 MHz Mode Sweep Count 1000/1000
TOF "3117FCC"
1 Frequency Sweep
Limit Check PASS M2[1] |41.75 dBpv/m
110 ekNe FEC |15 407 AV PASS 5.1500000 GHz
M1[1] [95.20 dBuY/m

5.1811700 GHz

M1

100 dBpy/m
m}vﬁ
90 dBpY/m //f \

80 dBpv/m

70 dBpv/m J R\\

60 dBpY/m

FCC 15 407 AY

50 dBpv/m
2
b

40 dBpv/m

U [N I VS
30 dBpY/m
20 dBpv/m
CF 5.15 GHz 1001 pts 10.0 MHz / Span 100.0 MHz
31.01.2020
FEEC IRNRNRRNR i T T

Band Edge, 5150 MHz, Ch036, 802.11n MCSO, EUT V (Ma x: HP), Average
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TEST REPORT

FCC Part 15E
N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

]

Ref Level 117.00 dBuv/m ® RBW 1 MHz
& ALt 20dB8 SWT 1.01 ms VBW 3 MHz Mode Sweep
TOF "3117FCC"
1 Frequency Sweep 1Pk Max
FCC 15 19hitEheck PASS M2[1] |55.87 dBpV/m
Line FCC 15 407 PK PASS
110 depi{ I FET 15 407 PRZ PASS Wi if:jizgz\?;i

M 5.3216300 GHz

100 depv/m / \

90 dBpv m

80 dBpv/m

O dBpvim \
60 dBpv/m \;% M
N’,\‘\%\N\MA

S0 dBpY/m i MWWW
MWMWMWMNM
40 dBpv/m
30 dBpv/m
20 dBpv/m
CF 5.35 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
veasuring...  [|IHRREER 4 310091421032

Band Edge, 5350 MHz, ch064, 802.11a 6Mbps, EUT V (M ax: HP), Peak

]

Ref Level 117.00 dBpvy/m = RBW 1 MHz SGL
& Att 20dB  SWT 1.01 ms WBW 3 MHz Mode Sweep Count 1000/1000
TOF "3117FCC"
1 Frequency Sweep
FCC 154it'Check PASS M2[1] |41.37 dBpV/m
Line FCC 15 407 AY PASS
110 et 5.3500000 GHz
M1[1] |95.35 dBpV/m
5.3218300 GHz
100 dBpy/m L
X,
90 dBpY/m /ﬁ”—\ m_\\
80 dBpv/m / \
70 dBpv/m
B dBpY,/m \A\\
50 dBpv/m
2
.
40 dBpv/m L“‘
e et ] ot | N/..w-—-M—f-.
R
30 dBpY/m
20 dBpv/m
CF 5.35 GH=z 1001 pts 10.0 MHz/ Span 100.0 MHz

_ 31.01.2020
Ready W8 210

Band Edge, 5350 MHz, ch064, 802.11a 6Mbps, EUT V (M ax: HP), Average
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TEST REPORT

FCC Part 15E
N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

]

Ref Level 117.00 dBuv/m ® RBW 1 MHz
& ALt 20dB8 SWT 1.01 ms VBW 3 MHz Mode Sweep
TOF "3117FCC"
1 Frequency Sweep 1Pk Max
FCC 15 19hitEheck PASS M2[1] |59.34 dBpV/m
Line FCC |5 407 PK PASS 5.9511000 GH»
110 depi{ I FET 15 407 PRZ o PASS Wi 1:0309 dBuv/m
5.3242300 GHz

100 depv/m / \

90 dBpv m

80 deyy it

O dBpvim
\ M2
s L’"’MW
el

S0 dBpY/m M\/\‘
40 dBpv/m
30 dBpv/m
20 dBpv/m

CF 5.35 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz

: 31.01.2020

veasuring...  [|IHRREER 4 eRene]

Band Edge, 5350 MHz, ch064, 802.11n MCSO0, EUT V (Ma x: HP), Peak

]

SGL

Ref Level 117.00 dBpvy/m & RBW 1 MHz
& Att 20dB  SWT 1.01 ms WBW 3 MHz Mode Sweep Count 1000/1000
TOF "3117FCC"
1 Frequency Sweep
FCC 159mit'Check PASS M2[1] |41.40 dBpv/m
Line FCC 15 407 AY PASS
110 et 5.3500000 GHz
M1[1] [95.17 dBpV/m
5.3231300 GHz
100 dBpy/m ey

80 dBpv/m

70 dBpv/m

dBp/m

50 dBpv/m
\z
‘L‘N\,\

40 dBpv/m
RS E SN SN Vo

30 dBpY/m

20 dBpv/m

CF 5.35 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz

_ 31.01.2020
Ready W8 a7

Band Edge, 5350 MHz, ch064, 802.11n MCSO, EUT V (Ma x: HP), Average
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TEST REPORT

FCC Part 15E
N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

[-]
Ref Level 117.00 dBuv/m ® RBW 1 MHz

& ALt 20dB8 SWT 1.01 ms VBW 3 MHz Mode Sweep
TOF "3117FCC"

1 Frequency Sweep 1Pk Max
Limit Chegk PASS M2[1] [61.18 dBp¥/m
Line FCC 15 407 PK PASS 5.4699900 GHz

10 ST 15 407 PRZ PASS

M1[1]'105.14 dBuv/m
§:4985600-GHz
100 depv/m / \\

90 dBpv m

80 dBpv/m

FCC 15 407 PK /\/

70 dBpY m
FCC 15 407 PR2Z

60 dBpv/m M

50 dBpt/m A
MWWW

40 dBpv/m

30 dBpv/m

20 dBpv/m

CF 5.46 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
veasuring...  [|IHRREER 4 311021224052

Band Edge, 5460 MHz, ch100, 802.11a 6Mbps, EUT V (M ax: HP), Peak

]
Ref Level 117.00 dBpv/m & RBW 1 MHz SGL

& Att 20dB  SWT 1.01 ms WBW 3 MHz Mode Sweep Count 1000/1000
TOF "3117FCC"

1 Frequency Sweep

Limit Chegk PASS MZ[1] |40.19 dBpv/m
Line FCC 15 407 AY PASS
110 dBpv/m 5.4600600 GHz

M1[1] [97.13 dBuv/m
5.5021600 GHz
100 dBpY/m 1

o /f’““”’ﬁ\

80 dBpv/m

70 dBpv/m

60 dBpY/m
FCC 15 407 AY /

50 dBpv/m

40 dBpv/m

USSP SO BSOS —" S

30 dBpY/m

20 dBpv/m
CF 5.46 GHz 1001 pts 10.0 MHz / Span 100.0 MHz
31.01.2020

FEEC IRNRNRRNR w2507

Band Edge, 5460 MHz, ch100, 802.11a 6Mbps, EUT V (M ax: HP), Average
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TEST REPORT

FCC Part 15E
N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

[-]
Ref Level 117.00 dBuv/m ® RBW 1 MHz

& ALt 20dB8 SWT 1.01 ms VBW 3 MHz Mode Sweep
TOF "3117FCC"

1 Frequency Sweep 1Pk Max
Limit Chegk PASS M2Z[1] [63.15 dBp¥/m
Line FCC 15 407 PK PASS 5.4699900 GHz

110 d I i
E'E.‘{{é“ FCC 5 407 PKZ PASS MI1[1] 1‘04.86 dBpv/m

5:4980600-GHz

100 depv/m / \
90 dBpv m
80 dBpv/m

FCC 15 407 PK /
70 dBpY m

FCC 15 407 PR2Z el

b
60 dBpv/m M\Jﬁ
. W

S0 dBpY/m tj, t
(NS YTV PR [

40 dBpv/m

30 dBpv/m

20 dBpv/m

CF 5.46 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
veasuring...  [|IHRREER 4 311021225052

Band Edge, 5460 MHz, ch100, 802.11n MCSO0, EUT V (Ma x: HP), Peak

]
Ref Level 117.00 dBpv/m & RBW 1 MHz SGL

& Att 20dB  SWT 1.01 ms WBW 3 MHz Mode Sweep Count 1000/1000
TOF "3117FCC"

1 Frequency Sweep

Limit Chegk PASS MZ[1] |41.19 dBpv/m
Line FCC 15 407 AY PASS
110 dBpv/m 5.4599600 GHz

M1[1] |96.85 dBuY/m
5.5029600 GHz
100 dBpy/m S

o /r””‘ﬁ”’ﬁ\

80 dBpv/m

70 dBpv/m “NJI)J,«

60 dBpY/m
FCC 15 407 AY /
50 dBpv/m
|
3

40 dBpv/m

U I NN MRV Ly

30 dBpY/m

20 dBpv/m
CF 5.46 GHz 1001 pts 10.0 MHz / Span 100.0 MHz
31.01.2020

FEEC IRNRNRRNR w551

Band Edge, 5460 MHz, ch100, 802.11n MCSO, EUT V (Ma x: HP), Average
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TEST REPORT

FCC Part 15E
N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

Ref Level 117.00 dBuv/m ® RBW 1 MHz
& ALt 10dB SWT 5.5ms  VBW 3MHz Mode Sweep
TOF "3117FCC"

1Pk Ma ;
MI1[1] 102.82 dBuv/m
5.17940 GHz

1 Frequency Sweep

110 dBpv/m

100 depv/m

90 dBpv m

80 dBpv/m

O dBpvim

60 dBpv/m

FCC 15 407 av

S0 dBpY/m

|
ol
PRI oW Al gt
40 dBy/m i Lot ot bl st ool oo St B udadeittt AR i i et
n A 7 - ) i il
WW}W‘WWW B P TP e L e

20 dBpv/m
1.0 GHz 2501 pts 550.0 MHz/ 6.5 GHz
veasuring...  [|HIHRRRER 4 311%1029']5?

Radiated Emissions, 1000 - 6500 MHz, ch036, 802.11a 6Mbps, EUT V, HP

Ref Level 117.00 dBpvy/m ® RBW 1 MHz
& ALt 10dB SWT 5.5ms  VBW 3MHz Mode Sweep
TOF "3117FCC"

1 Frequency Sweep

M1[1] [96.49 dBpV/m
110 dBpy/m 5.18160 GHz
100 dBpy/m 3
¥
90 dBpY/m
80 dBpv/m
70 dBpv/m
60 dBpY/m
FCC 15 407 AY L
50 dBpv/m
PRI R R

MWMN WM do o kb Ak
Higabyiitanbito ol
40 gy PPN T R e e ittt A A g N ittt bttt
NWW”W T e il o

20 dBpv/m
1.0 GHz 2501 pts 550.0 MHz/ 6.5 GHz
weasuring... NNNNNNEN e 31012020

Radiated Emissions, 1000 - 6500 MHz, ch036, 802.11a 6Mbps, EUT V, VP
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TEST REPORT

FCC Part 15E
N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

Ref Level 117.00 dBuv/m ® RBW 1 MHz
& ALt 10dB SWT 5.5ms  VBW 3MHz Mode Sweep
TOF "3117FCC"

1Pk

1 Frequency Sweep 5 &
M1[1] 102.50 dBpV/m

110 depv/m 5.32240 GHz
M
¥
100 depv/m
90 dBpv m
80 dBpv/m
O dBpvim
60 dBpv/m
Foc 15 407 av |
S0 dBpY/m
T NMWW“ chialsy
40 dBpY/m Lt bt 0 P A o gt bt bt i, b o l.mm.mJ L R A T
n R B WWW“ = VA S
A S s
20 dBpv/m
1.0 GHz 2501 pts 550.0 MHz/ 6.5 GHz
: 31.01.2020
veasuring...  [|IHRREER 4 iR AR

Radiated Emissions, 1000 - 6500 MHz, ch064, 802.11a 6Mbps, EUT V, HP

Ref Level 117.00 dBpvy/m ® RBW 1 MHz
& ALt 10dB SWT 5.5ms  VBW 3MHz Mode Sweep
TOF "3117FCC"

1 Frequency Sweep

M1[1] |97.89 dBuv/m
110 dBpy/m 5.32240 GHz.
M
100 dBpy/m
¥
90 dBpY/m
80 dBpv/m
70 dBpv/m
60 dBpY/m
FCC 15 407 AY (-
50 dBpv/m
YT WS TTI AR [rrrew ww FRT——— WIS
WWIV‘WLWMW‘ RIS, LR “‘WWWJM S R r“” sljuton,_pl UI Wit ‘"hwuLArJ At
WWwWM&WW o twsattrap
20 dBpv/m
1.0 GHz 2501 pts 550.0 MHz/ 6.5 GHz
; 31.01.2020
measuring... INNNNNNNN e 1017070

Radiated Emissions, 1000 - 6500 MHz, ch064, 802.11a 6Mbps, EUT V, VP
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TEST REPORT

FCC Part 15E
N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

Ref Level 117.00 dBuv/m ® RBW 1 MHz
& ALt 10dB SWT 5.5ms  VBW 3MHz Mode Sweep
TOF "3117FCC"

1Pk Ma ;
M1[1] 103.52 dBuv/m
5.57750 GHz

1 Frequency Sweep
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veasuring...  [|IHRREER 4 311%11290§g

Radiated Emissions, 1000 - 6500 MHz, ch116, 802.11a 6Mbps, EUT V, HP

Ref Level 117.00 dBpvy/m ® RBW 1 MHz
& ALt 10dB SWT 5.5ms  VBW 3MHz Mode Sweep
TOF "3117FCC"

1 Frequency Sweep

M1[1] 102.01 dBpV/m
110 dBpy/m 5.57750 GHz.
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M
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Radiated Emissions, 1000 - 6500 MHz, ch116, 802.11a 6Mbps, EUT V, VP
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TEST REPORT

FCC Part 15E
N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

Ref Level 117.00 dBuv/m ® RBW 1 MHz
& ALt 10dB SWT 5.5ms  VBW 3MHz Mode Sweep
TOF "3117FCC"

1Pk

1 Frequency Sweep

M1[1] 103.18 dBpV/m
110 dBpv/m 5.78420 GHz
M1
b
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veasuring...  [|IHRREER 4 311%1225052

Radiated Emissions, 1000 - 6500 MHz, ch157, 802.11a 6Mbps, EUT V, HP

Ref Level 117.00 dBpvy/m ® RBW 1 MHz
& ALt 10dB SWT 5.5ms  VBW 3MHz Mode Sweep
TOF "3117FCC"

1 Frequency Sweep

M1[1] 102.27 dBpV/m
110 dBpy/m 5.78640 GHz
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Measuring... NNEENEEN wi

Radiated Emissions, 1000 - 6500 MHz, ch157, 802.11a 6Mbps, EUT V, VP
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= RBW 1 MHz

Ref Level 117.00 dBuv/m

TEST REPORT

FCC Part 15E

Report no.: 389657-01-R0O1
FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505

& ALt 10dB SWT 5.5ms  VBW 3MHz Mode Sweep
TOF "3117FCC"
1 Frequency Sweep 1Pk Ma &
M1[1] 102.80 dBpV¥/m
110 devm 5.78420 GHz
M1
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1.0 GHz 2501 pts 550.0 MHz/ 6.5 GHz
: 31.01.2020
mMeasuring... [ HRNEREREE AXI- e

Radiated Emissions, 1000 - 6500 MHz, ch157, 802.11n MCSO0, EUT V, HP

= RBW 1 MHz
VBW 3 IViHz

SWT 5.5 ms

Ref Level 117.00 dBpvy/m
& Att
TOF "3117FCC"

10 dB Mode Sweep

1 Frequency Sweep

M1[1] 102.02 dBuv/m
5.78860 GHz
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Radiated Emissions, 1000 - 6500 MHz, ch157, 802.11n MCSO0, EUT V, VP

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT

FCC Part 15E

Ne m ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

Ref Level 80.00 dBuv/m & RBW 1 MHz

& ALt 10 dB SWT 46 ms  VBW 3 VHz Mode Sweep
P& TOF "3117FCC"
1 Frequency Sweep

Limit Chetk PASS M1[1] |52.83 dBpV/m
Line FCC 15 407 AY PASS 17.55630 GHz

75 dBpv/m

70 dBpv/m

65 dBpY/m

60 dBpv/m

FEE dBg A
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6.5 GHz 2501 pts 1.15 GHz/ 18.0 GHz

veasuring...  [|IHRREER Lo 311%15250§g

ﬁi Hg | L by V}'MWW

Radiated Emissions, 6500 - 18000 MHz, ch036, 802.11 a 6Mbps, EUT V, HP

Ref Level 80.00 dBut/m & RBW 1 MHz

& ALt 10 dB SWT 46 ms  VBW 3 VHz Mode Sweep
FA TOF "3117FCC"
1 Frequency Sweep

Limit Chegk PASS M1[1] [52.73 dBpV/m
Line FCC 15 407 AY PASS 17.66660 GHz
75 dBpv/m
70 dBpvSm
65 dBpv/m
60 dBpY/m
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6.5 GHz 2501 pts 1.15 GHz/ 18.0 GH=z
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Radiated Emissions, 6500 - 18000 MHz, ch036, 802. 1 1a 6Mbps, EUT V, VP
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Ref Level 80.00 dBuv/m
& Att 10 dB SWT 46 ms
P& TOF "3117FCC"
1 Frequency Sweep

= RBW 1 MHz

WBW 3 MHz Mode Sweep

TE
E

ST REPORT
CC Part 15E

Report no.: 389657-01-R0O1
FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505

52.68 dBpV/m

Radiated Emissions, 6500 - 18000 MHz, ch048, 802.11 a 6Mbps, EUT V, HP

= RBW 1 MHz
VBW 3 MHz

Ref Level 80.00 dBut/m
& Att 10 dB SWT 46 ms
FA TOF "3117FCC"
1 Frequency Sweep

Mode Sweep

Limit Chetk PA[SS
Line FCC 15 407 AV PASS 17.62520 GHz
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Radiated Emissions, 6500 - 18000 MHz, ch048, 802. 1 1a 6Mbps, EUT V, VP

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT

FCC Part 15E
N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

Ref Level 80.00 dBuv/m & RBW 1 MHz

& ALt 10 dB SWT 46 ms  VBW 3 VHz Mode Sweep
P& TOF "3117FCC"

1 Frequency Sweep

Limit Chetk PA[SS M1[1] [53.01 dBpV/m
Line FCC [L5 407 AY PASS 17.63440 GHz

75 dBpv/m

70 dBpv/m

65 dBpY/m

60 dBpv/m
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6.5 GHz 2501 pts 1.15 GHz/ 18.0 GHz

veasuring...  [|HIHRRRER Lo 3110110270§g

Radiated Emissions, 6500 - 18000 MHz, ch064, 802.11 a 6Mbps, EUT V, HP

Ref Level 80.00 dBut/m & RBW 1 MHz

& ALt 10 dB SWT 46 ms  VBW 3 VHz Mode Sweep
FA TOF "3117FCC"

1 Frequency Sweep

Limit Chegk PASS M1[1] [53.18 dBpV/m
Line FCC 15 407 AY PASS 17.63900 GHz
75 dBpv/m
70 dBpvSm
65 dBpv/m
60 dBpY/m
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weasuring.. NNNNNNNNN e 21012020

Radiated Emissions, 6500 - 18000 MHz, ch064, 802. 1 1a 6Mbps, EUT V, VP
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TEST REPORT

FCC Part 15E

Ne m ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

Ref Level 80.00 dBuv/m & RBW 1 MHz

& ALt 10 dB SWT 46 ms  VBW 3 VHz Mode Sweep
P& TOF "3117FCC"
1 Frequency Sweep

Limit Chetk PA[SS M1[1] [53.32 dBpV/m
Line FCC [L5 407 AY PASS 17.64820 GHz

75 dBpv/m

70 dBpv/m

65 dBpY/m

60 dBpv/m

FEE dBg A e
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45 dBpv/m ! | ‘ " 4y
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6.5 GHz 2501 pts 1.15 GHz/ 18.0 GHz
veasuring...  [|IHRREER 4 311011122053

Radiated Emissions, 6500 - 18000 MHz, ch100, 802.11 a 6Mbps, EUT V, HP

Ref Level 80.00 dBut/m & RBW 1 MHz

& ALt 10 dB SWT 46 ms  VBW 3 VHz Mode Sweep
FA TOF "3117FCC"
1 Frequency Sweep

Limit Chegk PASS M1[1] [52.86 dBpV/m
Line FCC 15 407 AY PASS 17.60230 GHz

75 dBpv/m

70 dBpvSm

65 dBpv/m

60 dBpY/m
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Measuring...  ENNNENNEN wa 31012020

11:10:26

Radiated Emissions, 6500 - 18000 MHz, ch100, 802. 1 1a 6Mbps, EUT V, VP
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TEST REPORT

FCC Part 15E

Ne m ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

Ref Level 80.00 dBuv/m & RBW 1 MHz

& ALt 10 dB SWT 46 ms  VBW 3 VHz Mode Sweep
P& TOF "3117FCC"
1 Frequency Sweep

Limit Chetk PA[SS M1[1] [52.89 dBpV/m
Line FCC 15 407 AY PASS 17.95170 GHz
75 dBpv/m
70 dBpv/m
65 dBpY/m
60 dBpv/m
FEE dBpYem i
45 depv/m . : | o W%WWMMM
40 dBpv/m MWW’FWMMVW
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6.5 GHz 2501 pts 1.15 GHz/ 18.0 GHz
veasuring...  [|IHRREER 4 311011424'%2

Radiated Emissions, 6500 - 18000 MHz, ch116, 802.11 a 6Mbps, EUT V, HP

Ref Level 80.00 dBut/m & RBW 1 MHz

& ALt 10 dB SWT 46 ms  VBW 3 VHz Mode Sweep
FA TOF "3117FCC"
1 Frequency Sweep

Limit Chegk PASS M1[1] [52.37 dBpV/m
Line FCC [L5 407 AY PASS 17.75400 GHz

75 dBpv/m
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measuring...  NNNENENN pal-t2070

Radiated Emissions, 6500 - 18000 MHz, ch116, 802. 1 1a 6Mbps, EUT V, VP
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TEST REPORT

FCC Part 15E
N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

Ref Level 80.00 dBuv/m & RBW 1 MHz

& ALt 10 dB SWT 46 ms  VBW 3 VHz Mode Sweep
P& TOF "3117FCC"

1 Frequency Sweep

Limit Chetk PASS M1[1] |52.41 dBpV/m
Line FCC 15 407 AY PASS 17.66660 GHz

75 dBpv/m

70 dBpv/m

65 dBpY/m

60 dBpv/m
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6.5 GHz 2501 pts 1.15 GHz/ 18.0 GHz

veasuring...  [|HIHRRRER Lo 31;]11523352

Radiated Emissions, 6500 - 18000 MHz, ch140, 802.11 a 6Mbps, EUT V, HP

Ref Level 80.00 dBut/m & RBW 1 MHz

& ALt 10 dB SWT 46 ms  VBW 3 VHz Mode Sweep
FA TOF "3117FCC"

1 Frequency Sweep

Limit Chetk PASS M1[1] [52.40 dBp¥/m
Line FCC [L5 407 AY PASS 17.78160 GHz

75 dBpv/m

70 dBpvSm

65 dBpv/m

60 dBpY/m
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Measuring...  ENNNENNEN wa 31012020

11:48:33

Radiated Emissions, 6500 - 18000 MHz, ch140, 802. 1 1a 6Mbps, EUT V, VP
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TEST REPORT

FCC Part 15E
N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

Ref Level 80.00 dBuv/m & RBW 1 MHz
& ALt 10 dB SWT 46 ms  VBW 3 VHz Mode Sweep
P& TOF "3117FCC"

1 Frequency Sweep
Limit Chegk PASS M1[1] [52.50 dBp¥/m
Line FCC 15 407 AY PASS 17.58390 GHz

75 dBpv/m

70 dBpv/m

65 dBpY/m
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bR R
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Measuring...  [|HHEREEEE ek 311%1423053

Radiated Emissions, 6500 - 18000 MHz, ch157, 802.11 a 6Mbps, EUT V, HP

Ref Level 80.00 dBut/m & RBW 1 MHz
& ALt 10 dB SWT 46 ms  VBW 3 VHz Mode Sweep
FA TOF "3117FCC"

1 Frequency Sweep
Limit Chegk PASS M1[1] [52.87 dBp¥/m
Line FCC 15 407 AY PASS 17.72180 GHz

75 dBpv/m

70 dBpvSm

65 dBpv/m

60 dBpY/m
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Measuring...  ENNNENNEN wa 31012020
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Radiated Emissions, 6500 - 18000 MHz, ch157, 802. 1 1a 6Mbps, EUT V, VP
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TEST REPORT

FCC Part 15E
N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

Ref Level 80.00 dBuv/m & RBW 1 MHz

& ALt 10 dB SWT 46 ms  VBW 3 VHz Mode Sweep
P& TOF "3117FCC"

1 Frequency Sweep

Limit Chetk PASS M1[1] 52.3dB|_|V/m
Line FCC [L5 407 AY PASS 17.67580 GHz
75 dBpv/m
70 dBpv/m
65 dBpY/m
60 dBpv/m
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weasuring.. NNNNNNNEE e 1012020

Radiated Emissions, 6500 - 18000 MHz, ch048, 802.11 n MCSO, EUT V, HP

Ref Level 80.00 dBut/m & RBW 1 MHz

& ALt 10 dB SWT 46 ms  VBW 3 VHz Mode Sweep
FA TOF "3117FCC"

1 Frequency Sweep

Limit Chegk PASS M1[1] [52.11 dBpV/m
Line FCC 15 407 AY PASS 17.71720 GHz

75 dBpv/m

70 dBpvSm

65 dBpv/m

60 dBpY/m
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Measuring...  ENNNENNEN wa 31012020

12:00:49

Radiated Emissions, 6500 - 18000 MHz, ch048, 802.11 n MCSO0, EUT V, VP
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TEST REPORT

FCC Part 15E
N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

Ref Level 80.00 dBuv/m & RBW 1 MHz

& ALt 10 dB SWT 46 ms  VBW 3 VHz Mode Sweep
P& TOF "3117FCC"

1 Frequency Sweep

Limit Chetk PASS Mi[1] |52.50 dBuV/m
Line FCC 15 407 AY PASS 17.83220 GHz
75 dBpv/m
70 dBpv/m
65 dBpY/m
60 dBpv/m
FEE dBpYem o
50 dBpY/m 'MJ/@M&
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| e bt e
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6.5 GHz 2501 pts 1.15 GHz/ 18.0 GHz
veasuring...  [|IHRREER 4 311011327032

Radiated Emissions, 6500 - 18000 MHz, ch100, 802.11 n MCSO, EUT V, HP

Ref Level 80.00 dBut/m & RBW 1 MHz

& ALt 10 dB SWT 46 ms  VBW 3 VHz Mode Sweep
FA TOF "3117FCC"

1 Frequency Sweep

Limit Chegk PASS M1[1] [52.02 dBpV/m
Line FCC 15 407 AY PASS 17.58850 GHz

75 dBpv/m

70 dBpvSm

65 dBpv/m

60 dBpY/m

i dPyem
T

- el P
T T P

40 dBpv/m va
n T R i u.MM*“"“ MWW

e L e O R

6.5 GHz 2501 pts 1.15 GHz/ TS0 G
Measuring...  ENNNENNEN wa 31012020

11:35:43

Radiated Emissions, 6500 - 18000 MHz, ch100, 802.11 n MCSO0, EUT V, VP
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TEST REPORT

FCC Part 15E

Report no.: 389657-01-R0O1
FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505

@mko

10dB  SWT 46 ms

Mode Sweep

Ref Level 80.00 dBuv/m

& Att
P& TOF "3117FCC"
1 Frequency Sweep

= RBW 1 MHz
VBW 3 MHz

Limit Chegk PASS 52.46 dBpV/m
Line FCC [L5 407 AY PASS 17.65280 GHz
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mMeasuring... [ HRNEREREE AXI- 311011525053

Radiated Emissions, 6500 - 18000 MHz, ch116, 802.11 n MCSO, EUT V, HP

10dB  SWT 46 ms

= RBW 1 MHz
VBW 3 MHz

Ref Level 80.00 dBut/m

& Att
FA TOF "3117FCC"
1 Frequency Sweep

Mode Sweep

Radiated Emissions, 6500 - 18000 MHz, ch116, 802.11 n MCSO0, EUT V, VP

Nemko Norway, Instituttveien 6, Kjeller, Norway

Limit Chegk PASS M1[1] [52.28 dBpV/m
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Ref Level 80.00 dBuv/m

& Att
P& TOF "3117FCC"
1 Frequency Sweep

10dB  SWT 46 ms

= RBW 1 MHz
VBW 3 MHz

Mode Sweep

T

Report no.: 3

EST REPORT
FCC Part 15E
89657-01-R0O1

FCC ID: ACJ96NKX-HNC500

IC: 216,

A-KXHNC505
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Radiated Emissions, 6500 - 18000 MHz, ch157, 802.11 n MCSO, EUT V, HP

Ref Level 80.00 dBut/m

& Att
FA TOF "3117FCC"
1 Frequency Sweep

10dB  SWT 46 ms

Mode Sweep

= RBW 1 MHz
VBW 3 MHz

Measuring...

A 31.01.2020
10:43:02
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Radiated Emissions, 6500 - 18000 MHz, ch157, 802.11 n MCSO0, EUT V, VP

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT

FCC Part 15E
N em ko Report no.: 389657-01-R01
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

Multiview Spectrum -

Ref Level 69.50 dButi/m  Offset -10.50 dB& ® RBW 1 MHz
& Att 10dB  SWT 32 ms  VBW 3 MHz Mode Auto Sweep
P& TOF "638FCC”

1Pk Z
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FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

4 Measurement Uncertainty

Measurement Uncertainty Values
Test Item Uncertainty
Output Power +0.5 dB
Power Spectral Density +0.5dB
Out of Band Emissions, Conducted <3.6 GHz +0.6 dB
> 3.6 GHz +0.9 dB
Spurious Emissions, Radiated <1GHz +2.5dB
>1 GHz +2.2dB
Emission Bandwidth +4 %
Power Line Conducted Emissions +2.9/-4.1dB
Spectrum Mask Measurements Frequency +5 %
Amplitude +1.0dB
Frequency Error +0.6 ppm
Temperature Uncertainty +1°C

All uncertainty values are expanded standard uncertainty to give a confidence level of 95%, based on coverage factor k=2
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5

LIST OF TEST EQUIPMENT

To facilitate inclusion on each page of the test equipment used for related tests, each item of test equipment and
ancillaries are identified (numbered) by the Test Laboratory.

TEST REPORT
FCC Part 15E

Report no.: 389657-01-R0O1
FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

No. |Model number Description anufacturer Ref. no. Cal. date Cal. Due
1 FSW43 Spectrum Analyzer Rohde & Schwarz LR 1690 2020-01 2021-01
2 TS8997 Test System Rohde & Schwarz 2020-01 2021-01
3 6810-17B Attenuator Suhner LR 1669 2019-07 2020-07
4 WHKX6.5/18G Highpass Filter Wainwright Inst. LR 1619 2019-07 2020-07
5 JB1 BiLog Antenna SunAR LR 1734 2018-05 2021-05
6 317 Preamplifier Sonoma Inst. LR 1687 2019-07 2020-07
7 8449A Pre-amplifier Hewlett Packard LR 1322 2019-07 2020-07
8 3115 Horn Antenna EMCO LR 1330 2016-10 2021.10
9 3117-PA Horn Antenna +PreAmp | EMCO LR 1717 2017-12 2020-12
10 Model 638 Antenna Horn Narda LR 1480 N/A
11 Model V637 Antenna Horn Narda LR 097 N/A
11 Model 87 V Multimeter Fluke LR 1597 2018-02 2020-02
12 6812B AC Power Source Agilent LR 1515 Ccou
14 ENV216 Two Line V-Network Rohde & Schwarz LR 1665 2019-11 2021-11
15 ESCI3 Measuring Receiver Rohde & Schwarz N-4259 2019-10 2021-10
16 JS4-20004000 Preamplifier Miteq LR 1591 2019-07 2020-07
17 ST18/SMA/N/72 RF Cable Suhner LR 1705 Cou
18 OSP-B157W8 8 Port Power Module Rohde & Schwarz LR 1657 2018-02 2020-02
19 FSV30 Spectrum Analyzer Rohde & Schwarz LR 1654 2020-01 2021-01

Note: COU — calibrate on use; N/A — Not Applicable
The software listed below has been used for one or more tests.

No. Manufacturer Name Version  Comment
1 Rohde & Schwarz EMC32 10.50.10 | Power Line Conducted test software
2 Rohde & Schwarz WMS32 (w/ FCC 15.407 2018 opt) | 10.50.10 | Radio test software
3 Rohde & Schwarz GPIBShot 2.7 Screenshots from R&S Spectrum Analyzers
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6 BLOCK DIAGRAM

6.1 Power Line Conducted Emission

TEST REPORT
FCC Part 15E
Report no.: 389657-01-R0O1

FCC ID: ACJ96NKX-HNC500
IC: 216A-KXHNC505

Shielded Room

EUT

LISN

Test Receiver

6.2 Conducted Tests

EUT

10 dB

g — Spectrum
Analyzer

chamber.

Nemko Norway, Instituttveien 6, Kjeller, Norway

This test set-up is used for all Conducted tests. For the Frequency Stability test the EUT was placed in a climatic
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[\\\ Nje m kO FCC ID: ACJ96NKX-HNC500

IC: 216A-KXHNC505

6.3 Test Site Radiated Emission

Anechoic Chamber

Antenna /

H=1-4m

EUT

Non-conducting
support on Turntable,
H=0.8m Ground Plane

Test Receiver

Shielded Room

This test setup is used for all radiated emissions tests. Measuring distance is 3m for all frequencies below 18 GHz, and 1m above
18 GHz. Emissions above 1 GHz are measured with a Spectrum Analyzer and Horn Antenna.

All measurements at 1GHz and above were performed with turntable height 1.5m and with the ground plane covered by absorbers.

A pre-amplifier is used for all measurements, and High-Pass filter is used for all harmonics.
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